
 

REQUEST FOR PROPOSALS 

# 24-025 

 

 

 

 

 

 

Issued by: 

 

PAWTUCKET WATER SUPPLY BOARD OF THE CITY OF PAWTUCKET 

 

 

 

 

 

Issued: April 12, 2024 

 

Proposal Submission Date: June 13, 2024, 

 

 

OPERATIONS, MAINTENANCE, AND MANAGEMENT FOR THE 

WATER TREATMENT FACILITY, PAWTUCKET WATER 

SUPPLY BOARD, CITY OF PAWTUCKET 



 

│ PAGE TOC-1 

Contents 

1.0 INTRODUCTION ............................................................................................................ 1-1 

1.1 PURPOSE ........................................................................................................................ 1-1 

1.2 BACKGROUND ............................................................................................................. 1-2 
[...]
6.2.8 Proposal Form 8: Termination for Convenience Payments .................................... 6-4 

6.2.9 Proposal Form 9: Changes in Raw Water Quality and Finished Quantity 

Requirements .......................................................................................................... 6-4 

6.2.10 Proposal Form 10: Suggested Changes to Terms and Conditions of the Service 

Agreement Term Sheet ........................................................................................... 6-5 

6.2.11 Proposal Form 11: Suggested Changes to Terms and Conditions of the Service 

Agreement Term Sheet ........................................................................................... 6-5 



TABLE OF CONTENTS 

│ PAGE TOC-3 

 

7.0 PROPOSAL FORMS ........................................................................................................ 7-1 

Proposal Form 1: Company Information and Certifications .............................................. PF1-1 

Proposal Form 2: Project Experience and Staff Qualifications  ........................................ PF2-1 

Proposal Form 3: Performance Bond and Insurance Requirements Compliance .............. PF3-1 

Proposal Form 4: Service Fee - Base Production Level Proposal ..................................... PF4-1 

Proposal Form 5: Service Fee - Enhanced Production Proposal ....................................... PF5-1 

Proposal Form 6: Pass Through Costs - Base Production Proposal .................................. PF6-1 

Proposal Form 7: Pass Through Costs - Enhanced Production Proposal .......................... PF7-1 

Proposal Form 8: Termination for Convenience Payments – Base Production Level ...... PF8-1 

Proposal Form 9: Termination for Convenience Payments – Enhanced Production 

Level  ........................................................................................................................... PF9-1 

Proposal Form 10: Changes in Raw Water Quality Quantity Requirements................... PF10-1 

Proposal Form 11: Suggested Changes to Terms and Conditions of the Service Agreement 

Term Sheet ................................................................................................................. PF11-1 

 

Appendices 

Appendix A  Service Agreement Term Sheet 

Appendix B  Schedules to the Agreement Term Sheet 

Appendix C  Facility Staff Information  

Appendix D  Glossary of Words and Terms 

Appendix E  Insurance Requirement  

Appendix F  Site Visit Waiver Form 



 

│ PAGE 1-1 

1.0 INTRODUCTION  

1.1 PURPOSE  

Through the issuance of this Request for Proposals (RFP), the Pawtucket Water Supply 

Board ("PWSB"), of the City of Pawtucket, Rhode Island is hereby soliciting competitive sealed 

Proposals from firms capable of providing full-service operations, maintenance and management 

Services for the PWSB Water Treatment Facility, raw water aerators located at PWSB 

reservoirs, laboratory, related raw water main transmission line(s), raw water pump station, 

chlorine booster station at Stump Hill, lined sludge basin residual basins, main pump station(s), 

storage tank system, and raw water intake system. For purposes of this RFP, the terms “City”, 

“City of Pawtucket” and “PWSB” may be used interchangeably. 

Only Proposals from those firms meeting minimum qualification requirements shall be 

further considered by the PWSB and the City of Pawtucket. Firms failing to provide complete 

"Minimum Qualifications" information and/or firms failing to successfully demonstrate 

minimum qualification experience and capability, as such minimum qualifications are more fully 

delineated in Section 5.0 hereof, shall have their Proposals returned. The Proposals from such 

firms shall be prohibited from any further consideration. 

The PWSB, or its successor, intends to maintain oversight of and responsibility for the 

operation and maintenance of the Water Reservoir System, Water Distribution System and 

appurtenances; capital planning; policy development; long-range and service-area planning; 

setting of rates and charges for services to its customers; meter reading; billing and collection; 

and customer service. The PWSB will also maintain responsibility for the Watershed 

Management and Planning Program ("WMPP"). 

The PWSB is soliciting Proposals for a 10-year contract term with two five-year optional 

extensions.  Those extensions are at the PWSB’s sole discretion and on terms and conditions set 

forth herein, unless the parties mutually agree to modifications. The procurement process, 

corresponding approval process, contract execution, and subsequent implementation will be 

conducted by the PWSB in accordance with any law, rule, regulation, requirement, action, 

determination, guideline, or order of, or any legal entitlement issued by any governmental body 



1.0 │ INTRODUCTION 

APRIL 12, 2024 PWSD REQUEST FOR PROPOSALS │ PAGE 1-2 

having jurisdiction, applicable from time to time to the financing, ownership, possession, testing, 

operation, maintenance or repair of the Facility, the delivery, treatment, or storage of water, the 

transfer, handling, transportation or disposal of residue or any other transaction or matter 

contemplated hereby including, without limitation, any of the foregoing which pertain to the 

performance, operation, maintenance, management, repair and replacement of drinking water 

treatment facilities (collectively, “Applicable Law”).   

Proposers shall carefully review this document, which comprises the formal RFP for 

these Services, to ensure a clear understanding of the PWSB's needs, objectives, and work scope. 

In issuing this RFP, the PWSB seeks to accomplish certain operational, financial and 

managerial objectives. Generally, the objective of this procurement is to provide the PWSB and 

the regional customers of the Facility with cost effective and reliable water system operation and 

management services, including all operations, maintenance and management services, and 

Capital Improvements for the Facility. The PWSB also desires to accomplish the following 

objectives: 

• To provide high quality water treatment services to its customers at stabilized rates and 

charges. 

• To preserve its capital investments and to assure the long-term reliability and regulatory 

compliance of the Facility.  

• To ensure that the Plant is adequately staffed at all times with qualified staff to 

successfully discharge the required services and in compliance with all regulatory 

requirements, including but not limited to staff licensure. 

• To meet all regulatory compliance requirements, including compliance with Applicable 

Law, and other agreements with regulating agencies. 

 

1.2 BACKGROUND 

The Pawtucket Water Supply Board (PWSB) through a system utilizing both surface and 

groundwater sources, supplies water to the City of Pawtucket, the City of Central Falls and the 

Valley Falls portion of Cumberland, Rhode Island.  The original system was established in 1875 

and the current service population is approximately 98,130.  The service area is nearly fully 

developed and includes similar proportions of medium/high density residential, commercial and 



1.0 │ INTRODUCTION 

APRIL 12, 2024 PWSD REQUEST FOR PROPOSALS │ PAGE 1-3 

industrial zoning.  Wholesale water is also supplied through a contract to Cumberland, RI.  The 

system's source water is derived from the Abbott Run watershed and its underlying aquifer, 

where the PWSB operates 4 surface water reservoirs and 8 groundwater wells.  The four surface 

water reservoirs, (in order proceeding down the watershed) Diamond Hill Reservoir, Arnold 

Mills Reservoir, Robin Hollow Pond Reservoir, and Happy Hollow Pond Reservoir, have a 

combined storage capacity of 4,970 MG. 

The primary source of water for the system is Happy Hollow Pond and the Raw Water 

Pump Station (RWPS) draws water from Happy Hollow Pond through a submerged intake.  Two 

electric surface water aerators are located within Happy Hollow Pond that are designed to 

operate continuously to aid in maintaining water quality.  The intake consists of two, 30-inch 

branches; each branch separates via a tee fitting into two sub-branches that connects to two 

intake screens.  The supply from Happy Hollow Pond can be supplemented, up to a maximum of 

5 MGD, with water from a series of eight groundwater wells.  The individual groundwater wells, 

Well No. 2A through Well No. 9, connect to a 20-inch well water header.  Groundwater is 

pumped to the intake in Happy Hollow Pond where it is combined with surface water at the 

intake to the RWPS.  Water from the wells may contain radon; therefore, the well water passes 

through a cascade aerator to strip the radon prior to connection with the raw water intake line.     

Raw water from Happy Hollow Pond is pumped from the RWPS located at 118 Mill 

Street in Cumberland, Rhode Island approximately one mile south through two, 36-inch raw 

water transmission pipelines to the water treatment plant (WTP).  The single 36-inch pipeline 

from the RWPS separates via a tee fitting into the two, 36-inch pipelines that then rejoin via a tee 

fitting to one 36-inch pipeline prior to entering the WTP. 

The Water Treatment Facility (WTF) located at 87 Branch Street, Pawtucket, Rhode 

Island is designed to treat a maximum flow of 25.0 million gallons per day (MGD) and a 

sustained average flow of 13.3 MGD.  Water Treatment consists of a series of chemical and 

physical processes through which taste, odor, color, turbidity and chemical and microbiological 

contaminants are removed or inactivated.  At the WTF, the water is treated through 

clarification/filtration treatment systems installed in cast-in-place concrete basins.  Treatment 

includes coagulation, flocculation, and filtration mechanisms for the removal of color, turbidity, 

and other impurities from the raw water.  The water is then pH adjusted, disinfected with 



1.0 │ INTRODUCTION 

APRIL 12, 2024 PWSD REQUEST FOR PROPOSALS │ PAGE 1-4 

chlorine, and fluoridated before entering the facility's 1.4 MG clear well structure.  Following the 

clear well, the water's alkalinity is adjusted with lime, a corrosion inhibiting compound is added, 

and a final chlorine adjustment may be made if necessary.     

From the clear well, the finished water may be pumped either directly to the distribution 

system or diverted to the onsite 5-million-gallon pre-stressed concrete storage tank.  The ability 

exists to return water from the tank to the WTF through the fill line, where it may be pumped to 

the distribution system through the finish water pumps.   

The flush and backwash wastewater flows from the filters and clarifiers into equalization 

basins located under the filters.  From the equalization basins, the combined residuals waste is 

pumped to two dewatering lagoons via a 12-inch force main.  The lagoons are located just north 

of the old treatment plant at 120 Mill Street and are lined and have an underdrain system for 

proper dewatering of the PAC/alum sludge.  Emergency diesel generators are provided at the 

RWPS and the WTP to allow full production of up to 25 MGD during extended power outages.   

Once pressurized, the finished water is conveyed to the distribution system via 

transmission mains departing to the north and south of the pump station.  Two storage tanks are 

located at the western edge of the distribution system, on Stump Hill in Lincoln.  These tanks 

have a combined storage capacity of 13.0 million gallons, however the 3.0-million-gallon tank is 

not currently in use.  A chlorine booster station is located at the Stump Hill tanks facility to 

augment the chlorine residual as necessary.  

The PWSB system operates almost as a single pressure zone; there is one isolated high 

service area in a portion of the Valley Falls Section of Cumberland where the elevation varies 

significantly from the rest of the system.  Reference attached PWSB Process Flow Diagram.   

1.2.1 Groundwater Well Stations 

Pawtucket Water’s eight (8) municipal raw water wells are located within the Abbott Run 

Valley aquifer, a long and narrow body of saturated sands and gravels that follows the Abbott 

Run.  All wells are fed directly into the Water Treatment Plant (WTP) raw water intake located 

at Happy Hollow Pond.  Operational practices and water quality dictate the use of these wells as 

necessary to supplement the surface water supply.    



1.0 │ INTRODUCTION 

APRIL 12, 2024 PWSD REQUEST FOR PROPOSALS │ PAGE 1-5 

All the wells are shallow depth gravel-packed construction and equipped with vertical 

centrifugal electric driven pump systems.  The wells are housed in substantial structures that 

pump into a common water main that is fed into the raw water intake for the RWPS.  There is 

currently no chemical treatment at any of the wells.    

1.2.2 Water Treatment Plant  

The water treatment plant (WTP) located at 87 Branch Street in Pawtucket was placed into 

operation in March of 2008.  The WTP utilizes a fixed bubble aeration system to oxygenate and 

circulate the water in Happy Hollow Pond near the raw water intake and Raw Water Pump 

Station (RWPS) Station.  Approximately 500 feet of aeration diffusion piping is placed in the 

bottom of Happy Hollow Pond to overcome stratification, eliminate stagnation, oxidize organics, 

control algae, and enhance raw water quality.  The mixing action controls temperature variation 

in the reservoir and permits optimization of coagulation chemistry at the water treatment plant. 

The RWPS is located at 118 Mill Street in Cumberland, RI adjacent to the former Water 

Treatment Facility at 120 Mill Street.  The RWPS draws water from Happy Hollow Pond 

through the submerged intake which consists of two, 30-inch branches; each branch separates via 

a tee fitting into two sub-branches that each connects to two intake screens.  The individual 

groundwater wells, Well No. 2A through Well No. 9, connect to a 20-inch well water header.  

Water from the wells passes through a cascade aerator to strip the radon prior to connection with 

the raw water intake line from Happy Hollow Pond.  Raw water can be dosed with PAC for taste 

and odor control prior to reaching the WTP.  Raw water from Happy Hollow Pond is pumped 

from the RWPS approximately one mile through two, 36-inch raw water transmission pipelines 

to the treatment facility at 87 Branch Street.  The single 36-inch pipeline from the RWPS 

separates via a tee fitting into the two, 36-inch pipelines that then rejoin via a tee fitting to one 

36-inch pipeline prior to entering the treatment plant. 

In 2014, the raw water pump station was retrofitted with a system designed to feed powder 

activated carbon (PAC) to the raw water supply to aid in the control of seasonal taste and odor 

problems.  These taste and odor problems have been attributed to the levels of Geosmin and 2-

Methylisoborneol (MIB) which are naturally organic compounds that occur in surface waters and 



1.0 │ INTRODUCTION 

APRIL 12, 2024 PWSD REQUEST FOR PROPOSALS │ PAGE 1-6 

both of which are discernable to consumers at extremely low levels.  Their occurrence is most 

associated with the warmer weather and algal blooms.   

Current average day demand production of the WTP is 7.84 MGD with maximum day 

demand production of 12.04 MGD.  The water treatment plant is designed to produce up to 25 

MGD of finished water.  Additionally, it was designed to allow 30 MGD to flow through the 

facility without major piping or structural modifications.  The facility design also allows 

implementation of chloramines without major modification or plant shut down.   

The WTP uses polyaluminum chloride (PACL)/alum as a coagulant and contact clarification 

to remove TOC, color, and turbidity prior to deep bed Granular Activated Carbon (GAC) filters.  

The water then passes through UV disinfection units (currently inactive) then dosed with sodium 

hypochlorite and sent to a channeled 1.4 MG clear well with a contact time of 90 minutes, and 

either pumped directly into the distribution system or to the on-site 5 MG storage tank.  The 

WTP is completely controlled by in-line process analyses and a computer-based Supervisory 

Control and Data Acquisition (SCADA) System.   

There are a total of 4 upflow contact clarifiers which are in cast in place concrete chambers 

each with a footprint of 38 by 12 feet.  The design flow rate is 4,560 GPM/clarifier with 6 

SCFM/SQFT air scour rate.  Each contact clarifier is back flushed approximately every 4 hours 

of operation, or longer using a raw water/air scour flush, depending upon raw water quality 

conditions.   

There are a total of 8 granular activated carbon deep bed filters which are in cast in place 

concrete chambers each with a footprint of 38 by 14 feet.  The design flow rate is 5 GPM/SQFT 

or 2,613 GPM/Filter.  The design filter backwash rate is 20 GPM/SQFT water or 10,450 

GPM/Filter.  The design air scour flow rate is 2.5 SCFM/SQFT air or 1,306 SCFM/Filter.  The 

GAC filters backwash with potable water and air approximately every 24 to 48 hours, or longer 

depending upon raw water quality conditions.   

The flush and backwash wastewater flows into equalization basins located under the filters 

in the WTP.  From the equalization basins, the combined residuals waste is pumped to two 

dewatering lagoons via a 12-inch force main to the lagoons located at the site of the old 



1.0 │ INTRODUCTION 

APRIL 12, 2024 PWSD REQUEST FOR PROPOSALS │ PAGE 1-7 

treatment plant lagoon site.  These lagoons are lined and have an underdrain system for 

dewatering the PACL/alum sludge.   

Emergency generators are provided at the raw water pump station and the WTP to allow full 

production of up to 25 MGD during extended power outages.  With diesel fuel deliveries at 48-

hour intervals, the WTP and RWPS could operate indefinitely on the auxiliary power system.  

Reference attached PWSB Process Flow Diagram. 

1.2.3 Raw Water Pump Station 

This pump station was constructed in 2007 and is located at 118 Mill Street in Cumberland 

adjacent to Happy Hollow Pond.  It is designed to deliver raw water approximately one mile 

south to the WTP.  The station is equipped with 3 - 13.2 MGD centrifugal pumps, for a total 

reliable pumping capacity of 26.4 MGD.  Two of the three 200 HP pump motors were recently 

retrofitted with variable frequency drives (VFD’s) to optimize efficiency of the facility.     

1.2.4 Finish Water Pump Station  

This pump station was constructed in 2007 and is located at 87 Branch Street at the water 

treatment plant. The pump station consists of 4 - 13 MGD pumps, for a total reliable (one spare) 

pumping capacity of 39 MGD.  Two of the 900 HP pump motors have been retrofitted with 

variable frequency drives (VFD’s) in 2012 in order to optimize efficiency of the facility.     

1.2.5 Master Meters 

There exists a 36 inch “turbine” water meter and an insertion magnetic flow meter at the raw 

water pump station to meter flows being pumped to the WTP.  At the water treatment plant there 

exists a 36-inch magnetic flow meter and an insertion magnetic flow meter that is used to record 

flow produced by the WTP and distributed to the transmission and distribution system.    

1.2.6 Lined Sludge Residuals Basins (LSRB’s) 

The WTF utilizes 2 geomembrane lined settling basins to accept wash water residuals from 

the clarifier rinse and filter backwash cycles.  This wash water is pumped from the WTF to the 

LSRB’s via a 12-inch force main.  The wash water enters one of the 3-million-gallon capacity 

LSRB’s through the inlet structure. The solids then settle across the length of the LSRB and 

clean decant water is gravity filtered through the 18-inch sand bed filter or spills over the outlet 



1.0 │ INTRODUCTION 

APRIL 12, 2024 PWSD REQUEST FOR PROPOSALS │ PAGE 1-8 

structure weir.  These 2 collection systems of the decant water combine into a common line and 

discharge to the Blackstone River (Outfall 002B RIPDES permit No. RI0001589). 

The LSRB system was designed to operate in series or parallel arrangement.  Current 

operation includes one active basin while the other is offline and isolated for dewatering, 

freeze/thaw cycle, drying of sludge, removal of sludge, and restoration of the basin to original 

engineering specifications.  Once a year, residuals from the operational LSRB are removed and 

disposed offsite.  The basins are then rotated for operational use.  Typical annual sludge removal 

from one LSRB is in the range from 1,000 to 1,500 tons. 

1.3 SCOPE OF CAPITAL IMPROVEMENTS AND OPERATIONS 

1.3.1 Capital Improvements 

This procurement does not include any capital improvements beyond the renewal and 

replacement of existing infrastructure described elsewhere.  However, the PWSB may elect to 

use the selected vendor to undertake future capital improvements at its sole discretion.  

The Company shall prepare and submit to the City each year an annual report, which shall 

include a five-year forecast of the major repair and replacement (“R&R”) activities that the 

Company believes need to be performed at the Facility during such five-year period to keep the 

Facility in good working condition.  Subject to discussions with and approval by the PWSB, the 

identified R&R projects for the next Contract Year may be funded from the R&R Fund, subject 

to the requirements and limitations of that fund. The PWSB is not obligated to approve any 

identified projects. 



 

│ PAGE 2-1 

2.0 GENERAL INFORMATION 

2.1 DEFINITIONS  

For the purposes of this RFP, and for eventual use in the Agreement, a glossary of words 

and terms has been developed. Unless otherwise specified in this RFP, all capitalized terms refer 

to defined terms in this glossary. The glossary is included as Appendix D. Such glossary will be 

revised and expanded before incorporation into the Agreement. 

2.2 AGREEMENT TERM SHEET  

The Agreement Term Sheet found in Appendix A to this RFP is intended to provide 

Proposers an overview of key terms and conditions.  The draft Agreement provides the definitive 

terms and conditions. serves as the basis for the development of a forthcoming Agreement. 

Throughout this RFP, the terms "Agreement Term Sheet" and "Agreement" refer either to the 

Agreement Term Sheet included in this RFP or Agreement, as applicable. The PWSB anticipates 

issuing such Agreement approximately two weeks after issuance of this RFP. 

The Agreement Term Sheet, together with the accompanying Schedules, represents the 

risk allocation, responsibilities and obligations sought by the PWSB. Proposals shall be based on 

this risk allocation; that is, the Proposer must assume that the PWSB will require the conditions 

outlined in the Agreement Term Sheet without substantive changes, except for the addition of the 

Company's specific information that is required to complete the Agreement between the PWSB 

and the Company.  Proposers may suggest revisions to the Agreement in their proposal.  Any 

such revisions must be included on Proposal Form 10, including a description of the proposed 

change, the potential benefits to the PWSB and the cost impact of the proposed change.  The 

PWSB will not entertain negotiating any changes to the Agreement that are not identified in the 

Proposal.  The PWSB may elect to terminate any negotiations if Proposers seek Agreement 

modifications that were not disclosed as required herein.   

Proposer or Company-specific information that may become part of the Agreement 

includes relevant information carried over from the RFP proposal forms including but not limited 



2.0 │ GENERAL INFORMATION 

APRIL 12, 2024 PWSB REQUEST FOR PROPOSALS │ PAGE 2-2 
[...]
The Company shall notify the PWSB of any change in personnel within 10 days effective of 

such personnel change which is subject to review and approval of the PWSB. As noted, the 

Company will be subject to non-compliance assessments for staff levels below the approved 

staffing plan. The non-compliance assessment shall be $10,000 per month (prorated for the 

month) for each vacancy that is open for 60 days or more.  

3.2.1 Training Programs 

The Company shall provide training programs for all personnel employed. Such training 

shall include, but not limited to, modem water process control, equipment operation, repair, 

and maintenance, sampling and analytical procedures, regulatory requirements, supervisory 

skills, and safety and occupational health procedures. It is the PWSB 's desire to maximize 

continued employment opportunities for existing personnel. Therefore, interim operations 



 

 

SCHEDULES TO THE AGREEMENT TERM SHEET  │ APPENDIX B-17 

shall include training and development provisions for existing personnel to transition to 

future operations. 

The Company shall maintain records of all training programs. 

No later than 60 days after the Commencement Date, the Company shall submit five copies 

of a draft Operator Training Plan (Training Plan) as an attachment to the staffing plan for 

review and comment by the PWSB. The Training Plan shall clearly define the classroom 

and hands-on training curriculum for each operator position and classification. Calendar 

dates and milestones shall be assigned to each portion of the training and a training schedule 

shall be submitted in the Training Plan. The date and duration of on-site training by each of 

the equipment manufacturer's technical representatives will be shown in the schedule. 

The PWSB will review the draft Training Plan and return one copy with comments and 

reasonable and acceptable corrections within 30 days of the initial submittal. The Company 

shall submit five copies of a final version of the Training Plan incorporating requested 

changes and comments 30 days following the return of the draft version. 

3.3 OPERATIONS AND MAINTENANCE PLAN 

The Company shall prepare and submit to the PWSB for approval a comprehensive review 

and update of current Operation and Maintenance Plan (O&M Plan) within 60 days after the 

Commencement Date. The O&M Plan shall specify all procedures and tests to be conducted 

for the operation and maintenance of the Facility, inclusive of all facilities and Equipment. 

The O&M Plan shall be a comprehensive manual organized into separate sections 

addressing each of the unit processes involved, the overall Facility operation and control, 

auxiliary Facility equipment, and grounds and building maintenance. At a minimum, this 

O&M Plan shall include the following: 

a. Routine maintenance schedule for all major systems and schedule of expected 

shutdowns. 

b. Copies of all permits, licenses, and other regulatory documents obtained for the 

Company's services, if not previously submitted. 

c. Operation procedures for all major equipment within the Facility during start-up, 

normal, alternate, and emergency operation modes. 

d. Equipment and Facility manufacturers/suppliers O&M manuals. 



 

 

SCHEDULES TO THE AGREEMENT TERM SHEET  │ APPENDIX B-18 

e. Forms and checklists to be used to monitor equipment and process Facility operation 

and preventative maintenance. 

f. Monitoring and reporting requirements. 

g. Update process for the O&M Plan. 

Each separate unit process, auxiliary Facility processes and grounds/building section of the 

O&M Plan shall include a detailed written explanation of the following: 

• The process or Facility including its key components. 

• The Facility function including its purpose and normal operating parameters. 

• Equipment summary including nameplate data, supplier/local representative, and 

manufacturer. 

• Description of instrumentation and control Facility, including an alarm summary. 

• Description of normal Facility operations including startup and shutdown, adjustment 

of variable dictions and settings, interface with other plant systems, routine 

monitoring checklists and record keeping forms. 

• Maintenance, including predictive and preventative maintenance for process 

functions; mechanical functions, such as changing lubricating fluids and filters, 

checking rotating equipment balance, and changing valve seals and packing; 

electrical functions, such as checking tightness of wiring terminal connections, 

exercising breakers, and recalibrating meters; instrument and control functions, such 

as sensor calibration; and structural maintenance, such as crack repairs and restoration 

of surface corrosion protection Systems. 

• Trouble shooting Facility malfunctions. 

The PWSB will review the draft O&M Plan and return one marked-up copy with comments 

and conditions for approval within 30 days of the initial submittal. The Company shall 

submit five copies of a final version of the O&M Plan incorporating the PWSB 's reasonable 

and acceptable changes and comments 30 days following the return of the draft manual. 

3.3.1 Repair and Replacement 

A detailed repair and replacement program based on the specifics of the Equipment and 

systems at the new Facility shall be finalized and included in the O&M Plan and updated 

periodically. 

Expenditures for the Company's renewal and replacement plan shall be covered as part of 

the Company's annual Service Fee for expenditures less than $20,000, including ordinary 

maintenance and repair and replacement activities. Expenditures for repairs and 



 

 

SCHEDULES TO THE AGREEMENT TERM SHEET  │ APPENDIX B-19 

replacements greater than $20,000 shall be funded through the Repair and Replacement 

Fund and will require PWSB authorization for the expenditure of such funds. 

Upon expiration of the Agreement, the Company shall return the Facility to the PWSB in 

good repair and in a sound, proper, and well-maintained condition without the necessity for 

the PWSB to undertake major repairs or a major overhaul when assuming Facility 

management responsibilities. 

3.4 SAFETY AND SECURITY PLAN 

The Company shall provide for and maintain security and safety of all facilities and 

structures contained within the Facility. The Company shall develop and submit to the 

PWSB a safety plan within 30 days after the Commencement Date. The Company shall be 

responsible and obligated to enforce all safety, security and health laws, rules, regulations, 

and/or procedures. Any and all persons entering the Facility facilities shall be identified and 

provide appropriate documentation of authorization to have access to the Facility. The 

Company is responsible for providing the appropriate procedures to maintain a log of any 

and all persons accessing the Facility. 

The structural integrity of the fences shall be maintained and kept in neat order. Gates, 

access points, and doors to the facilities and structures in the Facility shall be kept locked. 

Entrance to such facilities and structures shall be protected against unauthorized entry. The 

Company is responsible for maintaining all security alarms in working order. 

 



 

 

SCHEDULES TO THE AGREEMENT TERM SHEET  │ APPENDIX B-20 

REQUEST FOR PROPOSALS  

WATER TREATMENT FACILITY 

SCHEDULE 4 

 

The Company is responsible for the services as defined in Schedules 1, 2 and 3 and set forth 

in the Agreement. The following description presents the various components which 

comprise the Facility, and a description of existing operational conditions. 

4.1 WATER TREATMENT SYSTEM 

The primary source of water for the system is Happy Hollow Pond and the Raw Water Pump 

Station (RWPS) draws water from Happy Hollow Pond through a submerged intake.  Two 

electric surface water aerators are located within Happy Hollow Pond that are designed to 

operate continuously to aid in maintaining water quality.  The intake consists of two, 30-inch 

branches; each branch separates via a tee fitting into two sub-branches that connects to two 

intake screens.  The supply from Happy Hollow Pond can be supplemented, up to a maximum of 

5 MGD, with water from a series of eight groundwater wells.  The individual groundwater wells, 

Well No. 2A through Well No. 9, connect to a 20-inch well water header.  Groundwater is 

pumped to the intake in Happy Hollow Pond where it is combined with surface water at the 

intake to the RWPS.  Water from the wells may contain radon; therefore, the well water passes 

through a cascade aerator to strip the radon prior to connection with the raw water intake line.     

Raw water from Happy Hollow Pond is pumped from the RWPS located at 118 Mill Street in 

Cumberland, Rhode Island approximately one mile south through two, 36-inch raw water 

transmission pipelines to the water treatment plant (WTP).  The single 36-inch pipeline from the 

RWPS separates via a tee fitting into the two, 36-inch pipelines that then rejoin via a tee fitting to 

one 36-inch pipeline prior to entering the WTP. 

The Water Treatment Facility (WTF) located at 87 Branch Street, Pawtucket, Rhode Island is 

designed to treat a maximum flow of 25.0 million gallons per day (MGD) and a sustained 

average flow of 13.3 MGD.  Water Treatment consists of a series of chemical and physical 

processes through which taste, odor, color, turbidity and chemical and microbiological 



 

 

SCHEDULES TO THE AGREEMENT TERM SHEET  │ APPENDIX B-21 

contaminants are removed or inactivated.  At the WTF, the water is treated through 

clarification/filtration treatment systems installed in cast-in-place concrete basins.  Treatment 

includes coagulation, flocculation, and filtration mechanisms for the removal of color, turbidity, 

and other impurities from the raw water.  The water is then pH adjusted, disinfected with 

chlorine, and fluoridated before entering the facility's 1.4 MG clear well structure.  Following the 

clear well, the water's alkalinity is adjusted with lime, a corrosion inhibiting compound is added, 

and a final chlorine adjustment may be made if necessary.     

From the clear well, the finished water may be pumped either directly to the distribution system 

or diverted to the onsite 5 million gallon pre-stressed concrete storage tank.  The ability exists to 

return water from the tank to the WTF through the fill line, where it may be pumped to the 

distribution system through the finish water pumps.   

The flush and backwash wastewater flows from the filters and clarifiers into equalization basins 

located under the filters.  From the equalization basins, the combined residuals waste is pumped 

to two dewatering lagoons via a 12-inch force main.  The lagoons are located just north of the 

old treatment plant at 120 Mill Street and are lined and have an underdrain system for proper 

dewatering of the PAC/alum sludge.  Emergency diesel generators are provided at the RWPS 

and the WTP to allow full production of up to 25 MGD during extended power outages.   

Once pressurized, the finished water is conveyed to the distribution system via transmission 

mains departing to the north and south of the pump station.  Two storage tanks are located at the 

western edge of the distribution system, on Stump Hill in Lincoln.  These tanks have a combined 

storage capacity of 13.0 million gallons, however the 3.0 million gallon tank is not currently in 

use.  A chlorine booster station is located at the Stump Hill tanks facility to augment the chlorine 

residual as necessary.  

The PWSB system operates almost as a single pressure zone; there is one isolated high service 

area in a portion of the Valley Falls Section of Cumberland where the elevation varies 

significantly from the rest of the system.  Reference attached PWSB Process Flow Diagram.   

4.1.1 Groundwater Well Stations 

Pawtucket Water’s eight (8) municipal raw water wells are located within the Abbott Run Valley 

aquifer, a long and narrow body of saturated sands and gravels that follows the Abbott Run.  All 



 

 

SCHEDULES TO THE AGREEMENT TERM SHEET  │ APPENDIX B-22 

wells are fed directly into the Water Treatment Plant (WTP) raw water intake located at Happy 

Hollow Pond.  Operational practices and water quality dictate the use of these wells as necessary 

to supplement the surface water supply.    

All the wells are shallow depth gravel-packed construction and equipped with vertical centrifugal 

electric driven pump systems.  The wells are housed in substantial structures that pump into a 

common water main that is fed into the raw water intake for the RWPS.  There is currently no 

chemical treatment at any of the wells.    

4.1.2 Water Treatment Plant  

The water treatment plant (WTP) located at 87 Branch Street in Pawtucket was placed into 

operation in March of 2008.  The WTP utilizes a fixed bubble aeration system to oxygenate and 

circulate the water in Happy Hollow Pond near the raw water intake and Raw Water Pump 

Station (RWPS) Station.  Approximately 500 feet of aeration diffusion piping is placed in the 

bottom of Happy Hollow Pond to overcome stratification, eliminate stagnation, oxidize organics, 

control algae, and enhance raw water quality.  The mixing action controls temperature variation 

in the reservoir and permits optimization of coagulation chemistry at the water treatment plant. 

The RWPS is located at 118 Mill Street in Cumberland, RI adjacent to the former Water 

Treatment Facility at 120 Mill Street.  The RWPS draws water from Happy Hollow Pond 

through the submerged intake which consists of two, 30-inch branches; each branch separates via 

a tee fitting into two sub-branches that each connects to two intake screens.  The individual 

groundwater wells, Well No. 2A through Well No. 9, connect to a 20-inch well water header.  

Water from the wells passes through a cascade aerator to strip the radon prior to connection with 

the raw water intake line from Happy Hollow Pond.  Raw water can be dosed with PAC for taste 

and odor control prior to reaching the WTP.  Raw water from Happy Hollow Pond is pumped 

from the RWPS approximately one mile through two, 36-inch raw water transmission pipelines 

to the treatment facility at 87 Branch Street.  The single 36-inch pipeline from the RWPS 

separates via a tee fitting into the two, 36-inch pipelines that then rejoin via a tee fitting to one 

36-inch pipeline prior to entering the treatment plant. 

In 2014, the raw water pump station was retrofitted with a system designed to feed powder 

activated carbon (PAC) to the raw water supply to aid in the control of seasonal taste and odor 



 

 

SCHEDULES TO THE AGREEMENT TERM SHEET  │ APPENDIX B-23 

problems.  These taste and odor problems have been attributed to the levels of Geosmin and 2-

Methylisoborneol (MIB) which are naturally organic compounds that occur in surface waters and 

both of which are discernable to consumers at extremely low levels.  Their occurrence is most 

associated with the warmer weather and algal blooms.   

Current average day demand production of the WTP is 7.84 MGD with maximum day demand 

production of 12.04 MGD.  The water treatment plant is designed to produce up to 25 MGD of 

finished water.  Additionally, it was designed to allow 30 MGD to flow through the facility 

without major piping or structural modifications.  The facility design also allows implementation 

of chloramines without major modification or plant shut down.   

The WTP uses polyaluminum chloride (PACL)/alum as a coagulant and contact clarification to 

remove TOC, color, and turbidity prior to deep bed Granular Activated Carbon (GAC) filters.  

The water then passes through UV disinfection units (currently inactive) then dosed with sodium 

hypochlorite and sent to a channeled 1.4 MG clear well with a contact time of 90 minutes, and 

either pumped directly into the distribution system or to the on-site 5 MG storage tank.  The 

WTP is completely controlled by in-line process analyses and a computer-based Supervisory 

Control and Data Acquisition (SCADA) System.   

There are a total of 4 contact clarifiers which are in cast in place concrete chambers each with a 

footprint of 38 by 12 feet.  The design flow rate is 4,560 GPM/clarifier with 6 SCFM/SQFT air 

scour rate.  Each contact clarifier is back flushed approximately every 4 hours of operation, or 

longer using a raw water/air scour flush, depending upon raw water quality conditions.   

There are a total of 8 granular activated carbon deep bed filters which are in cast in place 

concrete chambers each with a footprint of 38 by 14 feet.  The design flow rate is 5 GPM/SQFT 

or 2,613 GPM/Filter.  The design filter backwash rate is 20 GPM/SQFT water or 10,450 

GPM/Filter.  The design air scour flow rate is 2.5 SCFM/SQFT air or 1,306 SCFM/Filter.  The 

GAC filters backwash with potable water and air approximately every 24 to 48 hours, or longer 

depending upon raw water quality conditions.   

The flush and backwash wastewater flows into equalization basins located under the filters in the 

WTP.  From the equalization basins, the combined residuals waste is pumped to two dewatering 

lagoons via a 12-inch force main to the lagoons located at the site of the old treatment plant 



 

 

SCHEDULES TO THE AGREEMENT TERM SHEET  │ APPENDIX B-24 

lagoon site.  These lagoons are lined and have an underdrain system for dewatering the 

PACL/alum sludge.   

Emergency generators are provided at the raw water pump station and the WTP to allow full 

production of up to 25 MGD during extended power outages.  With diesel fuel deliveries at 48-

hour intervals, the WTP and RWPS could operate indefinitely on the auxiliary power system.  

Reference attached PWSB Process Flow Diagram. 

4.1.3 Raw Water Pump Station 

This pump station was constructed in 2007 and is located at 118 Mill Street in Cumberland 

adjacent to Happy Hollow Pond.  It is designed to deliver raw water approximately one mile 

south to the WTP.  The station is equipped with 3 - 13.2 MGD centrifugal pumps, for a total 

reliable pumping capacity of 26.4 MGD.  Two of the three 200 HP pump motors were recently 

retrofitted with variable frequency drives (VFD’s) to optimize efficiency of the facility.     

Finish Water Pump Station  

This pump station was constructed in 2007 and is located at 87 Branch Street at the water 

treatment plant. The pump station consists of 4 - 13 MGD pumps, for a total reliable (one spare) 

pumping capacity of 39 MGD.  Two of the 900 HP pump motors have been retrofitted with 

variable frequency drives (VFD’s) in 2012 in order to optimize efficiency of the facility.     

4.1.4 Master Meters 

There exists a 36 inch “turbine” water meter and an insertion magnetic flow meter at the raw 

water pump station to meter flows being pumped to the WTP.  At the water treatment plant there 

exists a 36-inch magnetic flow meter and an insertion magnetic flow meter that is used to record 

flow produced by the WTP and distributed to the transmission and distribution system.    

4.1.5 Lined Sludge Residuals Basins (LSRB’s) 

The WTF utilizes 2 geomembrane lined settling basins to accept wash water residuals from the 

clarifier rinse and filter backwash cycles.  This wash water is pumped from the WTF to the 

LSRB’s via a 12-inch force main.  The wash water enters one of the 3-million-gallon capacity 

LSRB’s through the inlet structure. The solids then settle across the length of the LSRB and 

clean decant water is gravity filtered through the 18-inch sand bed filter or spills over the outlet 



 

 

SCHEDULES TO THE AGREEMENT TERM SHEET  │ APPENDIX B-25 

structure weir.  These 2 collection systems of the decant water combine into a common line and 

discharge to the Blackstone River (Outfall 002B RIPDES permit No. RI0001589). 

4.2 LABORATORY AND ANALYTICAL SERVICES 

Currently, the laboratory performs the following testing and monitoring programs. 

Sampling Program Sampling Frequency 

Watershed- Water Quality 22 samples taken monthly 

Distribution System - Water Quality 192-208 samples taken monthly 

Distribution System - Corrosion Control 30 samples bi weekly 

Water Supply Wells - Water Quality 8 samples weekly when operating 

Distribution System Lead and Copper 59 samples annually 

Trihalomethanes (TTHM) and Haloacetic 

acids (HAAS) 

8 samples per quarter 

Main Disinfection System 149 samples 

Fluorides 5 per day 

 

As part of these testing and monitoring programs, the laboratory routinely tests for the following 

water quality constituents and parameters. This is not intended to be a comprehensive list of 

testing performed by the laboratory. Additional testing capabilities may be required of the 

Company to ensure compliance with finished water quality regulations. 

 

Constituents and Parameters Analyzed by Laboratory 

Coliform Bacteria TTHM 

Alkalinity Fluorides 

Turbidity Lead 

Color Copper 

Iron  

Conductivity  

Temperature Free Chlorine Residual 



 

 

SCHEDULES TO THE AGREEMENT TERM SHEET  │ APPENDIX B-26 

PH Total Chlorine Residual 

DO Total Aluminum 

Chlorides TSS 

HAAS Settlable Solids 

  

  

  

 

These tests include conventional, non-conventional, and specialized analyses for both 

Facility and RlDOH requirements, watershed management, and distribution system 

monitoring and requirements. 

All conventional and non-conventional tests conform to the appropriate EPA approved 

methodologies and quality control/quality assurance program procedures. The testing 

programs that the Company will be required to perform will include: 

4.2.1 Watershed Water Quality Monitoring Program 

22 samples collected from throughout the watershed monthly. These samples will be 

analyzed for the following constituents: 

 

• Color • Alkalinity 

• pH • Chlorides 

• Turbidity • Temperature 

• Iron • Conductivity 

• Dissolved Oxygen • Coliform Bacteria 

• TOC  

 

4.2.2 Distribution System Water Quality Monitoring Program 

An average of 200 samples a month (5-6 samples daily on a weekly rotating basis) from 

locations distributed throughout the distribution system. These samples will be analyzed for 



 

 

SCHEDULES TO THE AGREEMENT TERM SHEET  │ APPENDIX B-27 

the following constituents: 

 

• Coliform Bacteria • Turbidity 

• Residual Chlorine • Fluoride 

• pH • Odor 

• Temperature • Color 

 

Heterotrophic Plate Counts ( HPC) shall also be performed and the results provided on the 

same weekly basis and typing of bacteria should be performed and results provided as 

needed. 

4.2.3 Distribution System Corrosion Control 

30 samples collected bi-weekly from throughout the distribution system. These samples will 

be analyzed for the following constituents: 

• pH 

• Alkalinity 

• Orthophosphate 

4.2.4 Water Supply Well Water Quality Monitoring Program 

8 samples weekly when operating. These samples will be analyzed for the following 

constituents: 

 

• Coliform Bacteria • Turbidity 

• pH • Chlorides 

• Temperature • Alkalinity 

• Odor • Hardness 

• Color • Iron 

• Conductivity • Manganese 

 



 

 

SCHEDULES TO THE AGREEMENT TERM SHEET  │ APPENDIX B-28 

Heterotrophic Plate Counts ( HPC) shall also be performed and the results provided on the 

same weekly basis and typing of bacteria should be performed and results provided as 

needed. 

4.2.5 Distribution System Lead & Copper Monitoring 

Approximately 60 samples collected annually from throughout the distribution system, 30 

required for compliance, the balance to respond to customer requests. These samples will-be 

analyzed for the following constituents: 

• Lead 

• Copper 

4.2.6 DBP Monitoring 

8 samples per quarter. These samples will be analyzed for the following constituents: 

 

• Chloroform • Dibromochloromethane 